



Unit view



Unit view



Unit view



Unit view



Unit view

CERTIFICATE OF ANALYSIS

BATCH NO: HDJY-190905  
DATE: Sep. 05, 2019

NAME	<b>Aluminum scrap 6063</b>	
PRODUCTION DATE	2019 09 05	
ANALYSIS RESULT		
ITEM	VALUE	RESULT (%)
Al	99.27%	99.27%
Si	0.10%	0.10%
Cu	0.08%	0.08%
Mg	0.25%	0.25%
Zn	0.06%	0.06%
Mn	0.045 %	0.045 %
Ti	0.045%	0.045%
Fe	0.15%	0.15%
Comment	The 6063 Aluminum Scrap is in line with GB/T 3191-1998 standard requirements	

INSPECTOR: LI NING

R--INSPECTOR : CHENG LEI

Material report

<b>Inspector:</b>	2328	<b>Auditor:</b>	1561
<b>End of Report</b>			